
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 

 
*This is intended as a guide only. Other ink type preps are available on request. 

Article Reference:  

Article Name:  

Composition:  

Loomstate Weight:  

Width:    

Piece Lengths:  

Finish:    

Printing Ink Types:  

 

7005 

Fine Warp Satin  

100% Cotton 

150 gsm      

60”    

50mts (54.5 yards) as Standard  (No Joins) 

Optic Whiteness 

Pigment*  

 

Product Specification 
Commercial technical data sheet 

(+/- 5%) 
 
(+/- 3%) 
 
 
 
Coated 
 
 
 
 

PREMEX SOLUTIONS NORTH AMERICA  
771 Shallowford Road, Suite 102 
Kennesaw, Georgia 30144 
678-342-6172 
info@premexsolutions.com 

PREMEX SOLUTIONS UK & EUROPE  
Green Lane, Green Lane Industrial Estate 
Stockport, Cheshire, SK4 2JR 
+44 (161) 429 5770 tel  
+44 (161) 429 5775 fax  
enquires@premexsolutions.com 



 

OUR LETTERS AND REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANY COMMUNICATION TO OTHERS OR THE USE OF OUR COMPANY NAME MUST RECEIVE PRIOR 

APPROVAL. OUR TEST RESULTS APPLY ONLY TO THE SAMPLE TESTED AND ARE NOT NECESSARILY INDICATIVE OF THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS. SAMPLES NOT DESTROYED 

IN TESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS. THE LETTERS, REPORTS OR NAME OF DIVERSIFIED TESTING LABORATORIES, INC. MAY NOT BE USED IN ADVERTISING TO THE GENERAL PUBLIC. 

 

August 29, 2018 

Ms. Ann Sawchak 
EXPAND SYSTEMS, LLC 
771 Shallowford Road, Suite 102 
Kennesaw, GA  30144 

Reference: Laboratory Test Report 
 Lab Identification No. 32036 
 Invoice No. 63216 

Dear Ms. Sawchak: 

One (1) fabric sample, identified as 7005 FINE WARP SATIN, was received and tested in accordance 
with the California Technical Bulletin 117-2013, Section 1, Cover Fabric Test. The results are as follows: 

 

Test Results 
Vertical Char Lengths 

28mm 26mm 22mm 

 

The sample submitted meets the requirements of the above standard. There were no ignitions or 
smoldering after 45 minutes on any of the three specimens tested. In addition, none of the three test 
specimens displayed a char which was greater than 45 mm.  

If there are any questions or when we can be of further assistance, please let us know. 

Sincerely, 

 

Brian S. Dement 

BSD/mr 


